-

o
A
.{1"
i1 ¥
.

%ETMLED PROJECT REPORT
§0R  MODERNIZATION  OF
$XISTING SLAUGHTER HOUSE
&T BHAGWANTPURA FOR

RAGAR NIGAM JHANSI

PREPARED BY

PN .. SEN AND ASSOCIATES

RhOLRKATA

MARCH, 2015




G.RSEN AND ASSOCIATES

EXECUTIVE SUMMARY

L0 PROJECT Mncermisation of Exiating Souphirr House ar Bhogwanpera, S,
By Noper Nipaw Jaonrd, fhane, Unar Proderi,
28 LOCATION Bhgpeonpere. S [ier Prodesh
L0 INSTALLED CAPACITY Large Animily Slaughiter by Halal 30 Heady'day
Smenl! Ambmcty Slaugicer by Malal© &0 Heads'day
48 PLOTAREA PE0 Bp o arand by Nizga Nigom fhamss,
58 ELECTRICAL SUBSTATION 60 KV, FIEVaisT
&bl DG STATION CAPACITY i X100 KFd
L@ TOTAL BUILT P AREA 1388 5g. Mer.
&0 REQUIREMENT OF ELECTRICITF I3[ 3900 KWH Year Rae » Re 7 S0FTWH
[...]
The first siep in evisceration is fo cut around the tied bung or rectum and free ir completely
from all attachments and drop it in the pelvic cavity.

The breasthone is cut or chopped along the midiine up o its tip. Another cut is made from the
cod or udder uging the skinning knife down the midiine into the breast cuwi, By practice, the
pelvis (or lawar part of the abdomen) is left uncut,

Then the body cavity is entered to separate the urethra connections from the kidneys. While
the intestines are loosened up further, the stomach and intestinal mass are pushed stightly our
of the midiine opening. (In some couniries, the kidneys and spleen are often left in the sheep
carcass.). At this stage, liver is held out and detached of its connecting tissues then pulled out
together with the freed contenis of the abdominal cavity and dropped Inte an .'ms.rn'm:t mass
truck. The gall-bladder is cut from the liver, taking care not to spill its bitter contents ento

the carcass and spoll the taste of the meas,

The final stage In evisceration s the removal of the contents of the chest eavity, Ity eutting the
thin muscle sheat or diaphragm separating this cavity from the belly, the pluck (i.e. heart,
tungs, trachea and esophagus) can be pulled out ax a unit. The fore shanks (i.e. the upper and
lower arms) are fastened together using a tendon or a thick rubber band to plump the
shoulders. The carcass ix then washed and railed to the inspection bay.

J.3.6 POSTMORTEM INSPECTION

} gt HETHE AT C %j i
¥ ﬁ'i:iiri!]-_lr': arh .d, - . 1 ﬂ'\-_ | s



G.KSEN AND ASSOCIATES

. Asida from the carcass, parts of the animal body which are assembled for inspection are the

' tongue, head, and plick, liver and intestinal mass. The carcass is held seill in the suspended

| position. However, the visceral organs including the head and tongue are placed on hooks in

| a separate bay while the stomach and intestines remain in the truck. Each carcass Is
Identified with its set of organs for inspection.

Inspection is normally carried out by profissional veterinarians but some paris of the world
trained public health inspectors are employed. Their duty is to examing the slaughter
products for evidence of disease and abnormality and eliminate them from the public meal

xupply.

537 OFFAL HANDLING

(iffal handling is an important part because a substantial weight of sheep's and goat are
discharged during de hiding and evisceration. The foot rali and sit —stand stool are designed
| in such a way that workers can vary their position while working and workflow system are
redesign as that the masses are auiomarically transferred from the end of the viscera table to

respective offal comveyor,
538 STAMFPING

The wholesome carcass-meat and the organs and parts thereof would be stamped with the
speciiic Meat Inspection stamps provided for, with the specific ink. Stamping mark or
impresstons would be applied properly and legibly at the specific region or parts of the
carcass-meal and organs, as per stamping process in vogue or as per International Mear
Industry Concept, practice and procedure followed would be as laid down in the code of

ragulations in this regard
| 539 WEIGHTMENT

The recard of weight of carcass would be maintained for the benefit of the butchers or the

administration as the case may be, for statistical purpose.

[ w " pﬂ-‘h:
.i Ky K ! ’J
AN o '
. : ot
1’1} todernization of Existing Slaughter Howse for NNY at Bhagwanipura. T

\ it s,

ﬁﬁrﬁ __,:I—-I = are fane, et @ L ﬁ”if‘



G.ESEN AND ASSOCIATES

A Tvpical flow diagram of Plant Operation

Anie Mortemi

v

Lairage ——-l Wash water

- Blood
Slaughtering

——

p Blood Coagulation

amf ongeralian WATER

Bieeding > Blood

I

Head and leg Cut H;HTED WATER
ETF

Wash water

Weighing

w

Chiliing

L A

Transpartation

\U]/dhdrrni:rmﬂn of Existing Slawghter House for NN ai Bhaﬁ'arrrpm

g A Mg s
sy g,
qqe s, gl A _ Btﬁf-
= e o p 9
ﬁ. o aai s : & AHET-?;H BisE i

--1-nl~ "ll" i Al v o, i)



5.4 BLOOD COAGULATION PLANT:

Capaciry: 1 KLD
Process Description with Flow Chart.
The Coagulation Process of Blood as envisaged is given Belowe:

s The major blood from Halal point and bleeding area of the slaughter house io be
stored in a sump tank There will be mixing devise in the tank to keep the Nood
hOmOEENCOUS. The above raw bload is to be transferred 1o a Coagulation process.

The above biood will be transferred through pump from blood collection (ark/surmp
tank to a coagulator through a mixing tank fitled with cgitators where high pressure
steam through a boiler will be Infected 1o create cyclonic motion Jfor cocking the
Blood.

The coagulator will cook the blood at minimum 120°C when coagulum will be formed
and the coagulum will ther be taken to a vibrating screen chamber. The water from
the vibrating screen chamber will be discharged to ETP which will be having around
500mg/itr. BOD concentration and temperature around 50°C. The coagulum / cooked
bload cells from the vibrating screen will then be discharged to a collection tank

o HOTEE JE &. = E

1 o s e, 40 e SRR g A



G.K.SEN AND ASSOCIATES

TYPICAL FLOW DIAGRAM OF PROPOSED BLOOD COAGULATION PLANT

Seamp Tarsk with Agitator

Zow Blood From Halal
Point & Bleeding Area 1
Mixing Tank with Agitator

5.5 EFFLUENT TREATMENT PLANT :

Water Quality as every technologist knows, lies ot the center af Industrial activity and ot the
heart of life. The efffuent when left untreated from industry which plays havoe with grownd
warer. Conseguently water treatment Plart developed to manage water in a better way
ensuring both customer and ecology profit. This process lake inlo ac::auﬁfl a complex set of
field conditions and propose waler momagement approaches that make economical and
fechnical sense.

his ETP shall be designed for handling 15 KLD of efftuent generated from the Abatiod.

Area reguired 1o construct this plant is approx 48 SOM. Biological system of treatment is
envisaged with double Aeration & Double Clarificaiion Siages.

!
v Mmd&&ﬂmﬂwgﬁwﬁuwﬁrﬁwww. 37|
wad uOApEL. :




<
o

{r-‘i'
naq Hl-“
GRSt

(A -.L.-

AV Sl N = : '

(4 *ouar ?' g [ ::@H'rm e
LR 31\1

G.KSEN AND ASSOCIATES

The effluent after treatment can be discharged into sewer lina or can be used for irrigation
purpose. Solids separated should finally be collected on shudge drying bed after using sand

filter and can be utilized as manure
551 BASIY

Fiow capacity

Total daily flow 15 KLD
Average hourly flow 2.0 MP/Hr
Peak hourly flow 3 MY/Hr

Raw Effluent charactaristic

5.5.2 TYPICAL PARAMETERS OF RAW EFFLUENT

Pllsmmemmmeees .|

BOD : 2500 mg/lit

COD : 4000 mg/lis

Qil & grease : 50 mg/lit

Total Suspended Solids : 120000 mg/i

5.5.3 PARAMETERS OF TREATED EFFLUENT

PHeeeemeeesseeae §.5-7.00

BOD - 100.00 mg/fit

COD : 230 mgit .
Oil & grease : 10 mg/it

Total Suspended Solids : 100.0 mgiit

5.5.4 REUSE OF TREATED EFFLUENT

The ireated Efftuent shall be disposed off. suitably. It should meet the above siringent
standards,

$.5.5 AVAILARILITY OF AREA

Sufficlent area (48 SQM) is made available for the construction of the Effluent Treatment

Flant.
Atodurnization of Existing Stavghter House for NNJ af thguwm;mn 38|
:
‘Fﬂl g \ ﬂ.
- -
}:"'I i i : 4 : i . i !ﬂl. %f/

T

s f, gl

o EL
-



G.E.SEN AND ASSOCIATES

5.6 TREATMENT CONCEPT

The treatment should be decided keeping in mind the raw Effluent guality and desired

treatment Effluent guality.

As can be seen from the design parameters, the wnireated effluent BOD is 2500 mg / Liter.
The desired treated effluent BOD is less than 100 mg/Liter. It is not possible to reduce the
BOD to the desive level without going in for two-stage acration & clarification.

The Effluent produced in the slaughter house first shall be divided in two channels, These
channels should be separated by two gates. Then effluent should go to the Screen Chamber.

The Effluent produced first should pass through a screen chamber for the removal of large
floatable and particles. Here, the solid particles ete. showld be trapped and removed
mamually. Two chambers should be provided for screenings. The screening removal showld
be mameal. This factliey provided so that while one is being cleaned, the other can be used.
The efiluent then should flows to the Oils & Grease Irap.

It the Qi & Grease Trap, the gravity-based trap is praposed to separate oils & greases from
the ¢fftuent. The animal futs should be rapped here. To help the grease to rise on top, mild
diffused aeraiion should be incorporated, The effiuent should go to Equalization Tank

In the Equalization Tank, the quantity and quality fluctuation should be absorbed here. Since
the efftuent is highly hiadegradable almost 24 hours storage in the tark should be
considered, diffused asration should be incarporaied to prevent sephic conditions and to keep
the suspended matters in suspension. The Efftuent should be pumped ta the Primary settling

rank,

The primary settling tank removal of suspended solid should be done by gravity sentling. This
chauld be achieved by providing adequate retention time in @ quiescent siale. Senling rate
shotild be enhanced by addition of floceulent, a flocculation zone should also be provided
o flocculent mixing and before sedimentation. Then efftuent should be transferred to
alr flotation system, Here again suspended solids and oil & grease showld be

Ld from the efffuent. Outcome of this unit should be pumped 1o aeration tank = 1.

bacterial culture should be added as returned activaied sludge. There should be sufficient
insorporation of air by floating/fix surface aerator. For balanced growth of microorgamisms

>V | /Adoddernizarion of Existing Skugiser House ft
Pty ¢

_.,__..——---t AT %-ﬂ 1."' : < ﬁ;[l{ﬂ.’. HT'H?r

o g T ATy ‘Q A —
qare gap v : ﬁ{ﬂ'|?F[T'i'-'[Jr!1,Eﬁ-"._-:_ " r'- i m A

it e
o LR T 1 1



G.KSEN AND ASSOCIATES

suitably.

Fram sfudge sumps abour 50% of siudge is re circulated to aeration tanks. Only excess

sludge is sent to the Shidge Drying Beds.

The Shudge Drying Beds further concentrate the siudge and converts It into studge cakes. The

sludge cakes are removed and are ideal for use in land filling material as well as manure. i
The flltrate water is transferred to the equalization tank.

S

= ﬁ"&FL‘WWWHWI af Existing Slaughter House ﬁ:-r!x af Hhuguwipw 4l |

OO Rt —"E i 0\ =3
\| s

- seferaedt &feT,
\ -
2=l L e e, gt =
T . | L4 " ‘ .E"i .
M ~I-" ) KT e A i

1R PRI, il



_nnn !

=

r= e

A typical flow diagram of ETP is antached below.

G.ESEN AND ASSOCIATES

o S
= [l

q1é

i 1.H“

sy T T e, ==

iF

Efvan Rwer. Collestion Tank INPUT
From Staughier Halls . Flow: 15 KL/Day
- 3 My/Lir.
Blood Processing Plant L BOD: 2300 hig/car.
Double Screen Chamber ﬁrx'frﬂm
Mg/Lir. (max)
* Ph: 6.5 fmax)
il & Greare Skimmer 1
ol Pit
Egqualization Tank
O
— =5 Aeration Stage | ouTPuT
Flow ; 15 KL Day
BOD - <100 Mg/Lir.
: TES : /00 My/lLtr.
Clarifier Stage I PH 651075
OlliGrease | <10
Mg/Lar.
\d
= Aeraiion Swage IT
Treated
Water Discharge
‘ Clarifier Stage II
¥ Polishing Tank .
Sludge Drying Bed P
’
Sludge For
Disposal
a=—  Sludge Recycie
50| / o o
i 71 70 Tledernization of Existing Slaughter Houve for NNJ at Bhagwanipura.
T, "Ehage L A
y » i
HE“ .: 'ﬂ l“l‘-qﬁn-l -
&= 7 Mre Y e faqn, atet
J gqs ¥ ~
b e WOT: 31575 . A .
a4 PR (VRS T




G.ESEN AND ASSOCIATES

5.7 LIST OF EQUIPMENTS

COMPLETE SIA UGHITER HOUSE EQUIPMENIS & MACHINERIES

Slaughter Line and Slaughter Hall Machineries Complete
Capacity -30 Nos. Large an imals per day

No frems Quantity
! Killing Box{mamual type) ! no
-3 Flevding grating (trough)- 5-304 1 mo
J Electric hoist-0.5 Ton cap 2 nos
4 Shackles hooks (85-304) 5 nos
5 Bleeding Rail (manual - 12 mir 1 set
fi Hooks retrn ine(manual)-12 mir I set
= | Fixed dressing Platform (Ratlings of 55 304)- 4.5 mer 2 noy
length
& | Fived de-hiding platform(raitings of §5-304) 4.3 mir 2 nos
length
] Dressing rail (Manual)-12 mir ! loi
0 | Dressing Hooks(58-304) 50 nos,
Il Stoppers (35-304) 5 nos.
12 Brisket cutter (Electric)(Imported) I no
13 Frishet Cutter Platform (Railing of 55-304) Ins
14 Despaich Railtmanual)-9 mir I lot
15 Trolley (galvanized-wheel npe)(55-304) § nos.
16 | Hand vash Basin with efeciric knife sterilizers (S5304) 4 nos. ]
L 17 Elecirical control panel{(MCCB/MCH) for slaughter I no
e house
18 High Pressure Jet pumps I no
49 Hose rack with Hose 1 no |
;}ﬂ_ Insect Killer(Pesto flash) ! lot
i | 21 Cleaning tables (53-304) o
i2 Hot & Cold Waier pipe Line 1 set
23 Flectrical Cable works Tt ;
24 Support Steel Structure ! set
Sub Total

mue
«nr (4w, atifage
Cﬁ:—]—/‘" ‘y el AT
L= d ok -
E—rs o T2 <in (, Wil ,%'L-‘
comrerre WY ol i aj- - Y 5
‘.III X ‘ l-} L ¥ L d _ S
&y e E S AT e 7 re

y o s P, wir



GESEN AND ASSOCIATES

Capacity -60 Nos. Small animals per day

|
|
Slaughter Line and Slaughter Hall Machineries Complete

S
No Items Quantity
T Kitling Bax{manual type) I no
2 Bleeding graving (irough)- S5-304 I no
3 Electrie hotee-0.5 Tan cap 2o
4 Shackles hooks (SS-304) 30 nos
3 Bleeding Rail fmanuwal - 12 mitr 1 ser
(] Fooks return linefmanual)-12 mir I set
"7 | Fixed dressing Platform (Railings of 55 304)- 4.5 mtr length 2no
| 8 | Fived de-hiding platform(railings of 55-304) 4.5 mir length 2 no
9 Dressing rail (Manual)-12 mir 1 lot
1o Dressing Hooks(S5-304) 100 nexs.
i Stoppers (55-304) J mos.
12 Despatch Rallfmarual)-9 mir I lot
13 Trolley (galvanized-wheel type)(S5-304) Snos. |
14 Hardd wash Basin with electric knife sterilizers (55304} 4 nos.
15 Electrical control panel(MCCB/MCB) for slaughter house I no
16 High Pressure Jel pumps I no
17 Hose rack with Hose Ino
I8 Insect Killer(Pesto flash) ot
19 Cleaning tables (55-304) I no
20 Hot and Cold Water pipe Line T i set
21 Elecirical Cable works 1 set
2 Support Steel Structure ! sef
Sub Toral
I‘ PRLKATA ;))
WK -.f?f
. o 2/
ﬁ‘ﬁ:‘Le” ;
v 310y Modernization of Existing Slaughter House for NNJ at Bhogwanipura. 44
e {das, Tl @ : N~
= o I 7 g, 5
ﬁgf — : { =
=T D = i T fanat. H’% . = "L
cove aayeen e weETTE Al wien STs

qus b st g e s, S ko




G KSEN AND ASSOCIATES

COMMON EQUIPMENTS/WORKS

St | Items Quantify
Na.
| | ETP-15 KLD 1 zet
: a. Bar Screen
b, Solid Separator
¢ Grease Trap
d. Aerator tank and motors
e. Clarification tank & motors
e f. Sludge circulation pump
& Sludge drying beds
h, sludge pumps
L. Chlovine pump
j. Blower
2 Silent D G Ser(100 KVA) ! no
{ 3 Exhanst fans, tube lights and other electrical fittings ! sei
4 | Blood Coagulation Plant {capacity: 1000 Lir/duy) ! set
1. PROGRESSIVE FEED PUMP FOR BLOGD
= 2. $.8.BLOOD TANK
3. FIBRATING SCREEN FOR BLOOD
4. BLOOD COAGULATER
5, DRYER (1t/Batch)
6. PIPE & FITTINGS
7. ELECTRIC PANNAL
5 | Gumboots, Aprans, caps, face Mask 9 made of cloth 23 sei
5 | Service connection (5.C ) charges payable to UPSEB where I Jab
| running load is less than 100 KVA
| 7 | Parmanent electrification which includes internal and I Joh
g external electrification.
i 5 | Small ransportation vehicle 1 No
| 9 | Drainage System [ Jab
10 Prossurized Polable Water Pipe Lines & Pumps for All 1 Job
/ ot Working Stations
{' 'D( /
S - =
-:*'DV' :
fodernization of Existing Slaughter House for NNJ at Bhagwanipura. 45|
Lig- |1 N P
st fa A ol N\
V]
ey WA,
ﬁﬁ — 5 e aq e, aﬁi‘t%‘ 3 ‘(’[i"
wire wren wferd E AR G

am= [ gl % Tm, ?I:ﬁ?h




5T T4 Hrﬁi Wma!hﬂqfﬂ'ﬁﬁng Slaughrer House fo

L CIV

G.K.SEN AND ASSOCIATES

DESCRIPTION

Covered Liarage

Slaughter Hall

Dirty Area

Ukiliey Block

SMALL ANIMAL CIVIL WORK (AS PER DRAWING)

S.NO. DESCRIPTION __ AREA

I Covered Liarage JoA7
2 Slaughter Hall 120 M7 |
3 Dirty Area 300 |

Liility Block

COMMON AREAS

Doctor Room (2 nos.)

2 Elecirical & Machine Room (2 nos.)

25 M?

Blood Coagulation Plant

ETF

Intermal Koad

<f/

— —— Sowof® ¥ @
= 1 B - 7 8 v a-]ﬁ'llrr']

4 sid et e P, o e SPURT g
sz A, Eﬁ‘f'“



=

GKSEN AND ASSOCIATES

Ay 'HT‘:

L LI |

CHAPTER = V1

REQUIREMENT OF CIVIL WORKS
AND
TECHNOLOGICAL STRUCTURES

6.1 INTRODUCTION

The product of the plant will be used for consumption of local market in Jhansi Municipal
Carparation Area and surroundings. The standards to be used while designing the plant are
the Codex Alimentarius, the EU standards and USDA standards. Therefore a lot of cares are